55:1%;: gA&"%

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

ZS150-48A Motorcycle

(1408-176)

WwWw.seacubemoto.com




2 S

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

10001-J0A2-00B566

150) ENGINE Revision Number Page:3

ZEUZY150, Efrty - HIEED))

1

Olo|N|jo|O|~|WIN]|F

=
o

R

=
w

[EnY
N

[EnY
1

=
(<]

[EnY
~

[EnY
o)

=
©

N
o




SERLCURE

ONE-STOP PARTS SOLUTION YEE%&INTAKE PIPE/CARBURETOR Re 0 per Page:4
NEEOROE0 NO. PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY

1 |17100-J0A2-1900 |zS150-48A1LiM2&(ZY150/EI. BzhXIT ~ F44AR) |Carburetor 1
2 |90101-30300000250 |V2504F S & 0T 30 X 2. 5 (G Ak L) O ring,seal pad,intake pipe 1
3 [90214-1096-0000  |C1201t 2R iR Bakelite gacket 1
4 190101-10290000240 |C1201k i Z& PR AR OREI29x2.4(T B5H%) |Asbestos pad intake pipe 1
5 |15800-J0A2-0300 |ZS150-48A#S& (ZYEZNHL ~ FFER) Intake pipe 1
6 [B061770106000060L | % [HilEEEM6E (BELL ) Nut M6 2
7 |B166740106002071L |33: % [ijlZ 4% (p11)M6x16(FE k) Bolt M6x16 2
8

9

0
O
=)

S
O
(o)
@

o)
O
5}




'@
K

Jak

SERLCUBE
ONE-STOP PARTS SOLUTION NVIRONMENT PROTECT MECHANISM Revisio her Page:6
%8210 41X0 NO. PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
1 118090-1398-0000  [zS125-50S(GC10HIIN)CG125D% & (i 22 #) | Gas pump 1
2 [B166741106002070L |7 > i kM6 X 20 (4550 Bolt m6x20 2
3 |61302-0000-A026 |5 & il (p4x@8x(LH(400+25)). iifii. @8)iF21F) |Oil pipe(p4x@8x(L(400+25)) 1
4 |18092-0000-7000 |BESIEILI G @9x@15%(60+35). #Hikfii2/4)|Rubber tube@9x@15%(60+35) 1
5 |B166741106001270L i = T FEME X 12 (4550 Bolt m6x12 2
6 [12105-1126-0000  |ili“ <% (25125-2) Vent pipe 1
7 118098-0000-5300 | = /RAMSMERE (11X & 16 X390\FJe4i) |Connecting pipe(p11x¢p16x390) 1
8 |61314-0000-2600 |E4MWE (d4X ¢8X150). M. &8 -2 |Oil pipe(pdx@8x150) 8
9
10
T "gﬁwws% cubemoto.com

1
13
14
15

_ L—m 16
17
18
19

N
o




ONE-STOP PARTS SOLUTION

SEREOE0E0

NOo.| PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
1 [B008180005001620L |- H# ik SL W2 4TM5x 16 Screw M5x16 1
2 [91205-1042-01700L | | %+ 7 ST4.2x17 Clip ST4.2x17 2
T 3 [91207-1050-01800L |24 K T M5x17.56x11 Clip M5x17.5x11 1
4 [9A133-1042-013XO0L | { BhZ4] (4 9)ST4.2x13 Screw ST4.2x13 2
5 [9A133-1042-016XO0L | H BiZ4] (#99)ST4.2x16 Screw ST4.2x16 2
6 |86100-J0A2-0100 |ZS150-48BHj /T Front lamp 1
7 |8610Z-J0A2-0000 |&iHEKT Seoemi fo kT BB 2H4(S) Reflector and lampshade assembly 1
8 |86112-0000-0500 | fif {EAT A7 B AT (12VEW. FEFIH) Bulb 12V5W, position lamp 1
9 |86160-0000-CO00 |wifHEJT4T0.(12V35/35W 4% =K. FEFiH)|Bulb, front lamp(12V35/35W) 1
86120-J0A2-0000 |Zk4isH 4 Cable assembly 1
VY9V 231 5~ ARAE LT /5 AR Headlight rear protective cover 1
91218-1060-022T0U [ 4 FIIZ AL TM6-22. 3X 15 Clip M6-22.3x15 1
B166741106001670L |7k [ IZEFEMEx16 (170 Bolt M6x16 2
91302-0060-18070L | il Hp6xp18x7-1.5 Flanged washer ¢6x(18x7-1.5 1




i)
SERCURE

ONE-STOP PARTS SOLUTION fTRear lamp assembly/turning lamp Revisio ber Page:9
NEEOROE0 NO.| PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
1 |B061770210000060L |y 4 THIME EEM10x 1. 25(B5 5L 14) Nut M10x1.25 4
2 |7222S-J0A2-00000H | ZS150-48A%E [ AT 5E fir e (BE4%) Turning light positional plate 4
3 |86300-J0A2-0200 |ZS150-48ARTZE (AT (ML) Left turning lamp, front 2
4 |86400-J0A2-0200 |ZS150-48ARTA (AT (ML) Right turning lamp, front 2
5 [86200-J0A2-0100 |ZS150-48ARBKT i 5k (AN EEZ) Rear lamp assembly 1
6 |9A133-1042-013X0L | A M 24T (4 d9) ST4.2X 13 Screw ST4.2x13 3
7
e ;
9

0
O
=)

S
O
(o)
@

o)
O
5}

00 0o




55; B /ﬁ%

ONE-STOP PARTS SOLUTION Revisio per Page: 1o
NEE0ROE0 No.| PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
1 |86175-J0A2-000068 | ZS150-48ART A KT A % 1fi 2% (&7 <: )  |Headlight right decorative cover 1
1 |86175-J0A2-000098 | ZS150-48ARI A LT £ % /i 5 (MANAB50ZT) |Headlight right decorative cover 1
(5] 1 |86175-J0A2-0000HF [ZS150-48ARI K KT 4 % 11 2 (b &%) Headlight right decorative cover 1
2 |87100-J0A2-C700 |zs1s50-48AlL# i k(2Y150. T2 - HUKZONGSHENFHER A7) | Meter assembly 1
3 |B166741106001270L |7k > [H I M6x12(11]7X) Bolt M6x12 3
4 [9A118-1060-016700 |4k P /< FURETM6 X 16 (4t & 13. 5) Screw M6X 16 2
5 [86174-J0A2-000068 | ZS150-48ART K KT £ & 1fi =8 (R [W:H)  [Headlight left decorative cover 1
5 [86174-J0A2-000098 | ZS150-48ARI A KT % %= 1fi & (MANABS504T) [Headlight left decorative cover 1
5 |86174-J0A2-0000HF | ZS150-48ART A KT 0 % 11 25 (B & 1) Headlight left decorative cover 1
6 [87118-J0A2-0000 |ZS150-48A1 M FEl (B /K B %) Rubber ring 1
A ,c]ep%. BOPA PR A PPy 8%9-1.5 Flanged washer ¢6x¢18x9-1.5 3
™ §'[91302-0060-18070L [fHL 5 & 6 X & 18X 7-1.5 Flanged washer @6x@18x7-1.5 2
9 |86193-J0A2-00006N |7S150-48ART R KT 42 (BB 1L E) Bracket, front lamp 1
10 |B061770106000060L |y7: 24 [ MERFMG (5 5 1£) Nut M6 5
11|6222A-0000-2000 |TFBEH#(d8X ¢ 12X ¢ 17-2. 5+2+2. 5, KIRJZ) |H shape rubber washer(g8x(12x17-2.5+2+2.5) | 6
12187102-1256-0200  |7S125-704¢ KL BB # | Instrument bracket damping pad 2
13
14
15
16
17
18
19




]
SERCUBE

ONE-STOP PARTS SOLUTION £5HANDLEBAR/REAR VIEW MIRROR

SEREOE0E0

Re 0 per Page
No.| PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
1 |69110-J0A2-0000 |ZS150-48A% JEH4E Frosted black 1
2 |69120-J0A2-0000 |ZS150-48A% JGHi4 Frosted black 1
3 |72201-J0A2-0000 |ZS150-48A%: JT I (i KU TIT %) Left switch assembly 1
ED @) - 4 [72301-J0A2-0000 |ZS150-48A47 3%k ik Right switch assembly 1
0.\ ’HO 5 |72035-J0A2-000066 | ZS150-48 A% {ffi Sk A A4 (7 22) Decoraton head 2
6 |72010-J0A2-0000 |7S150-48A% F-Huf 2 Rubber bush,left handlebar 1
% ‘-‘I—_J 7 172020-J0A2-0000 |7S150-48A4 FHREH A (Ehnmhee) Rubber bush assembly,right handlebar(including greaser) | 1
&1 8 |72209-1357-C00066 |2S125-2S(GHO2)E & F /(PR HE3oMmin/ET %) |Handlebar,clutch 1
9 [72150-J0A2-000071 |7S150-48A % J7 [ (F 1) Tube, left steering handlebar 1
V'? l l — 10|B0007002060020700 |GB/T70. 2 7~ FHIRETM6 X 20 Hexagonal round head screw M6X20 2
Mr ;% P RLAA VRER TN X 30 (fE o 17) Conical head hexagonal 2
12 [08216-0000-0300  [FEHeFLAT60 X 12mm CHAHHIE) Strap 60X 12mm 2
13|72160-J0A2-000071 |ZS150-48A45 J5 [A) 4 (4R 1) Tube, right steering handlebar 1
- PO I
15
16
17
18
19




5. fag

ONE-STOP PARTS SOLUTION [t disc brake

SEREOE0E0

NE 0 per Page
NO. PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY

1 |53000-J0A2-C60065 |zs150-48ARIEERI i 500004k e FAF#E, £ T a2 2k%) |Front disc brake assembly 1
2 |53014-J0A2-C600 |piflH T % Lower pump,front disc brake 1
3 |71183-J0A2-00006N |ZS150-48AMEFI & (M= E) Disc brake oil pipe clip 1
4 |53002-J0A2-0000 | izl Oil pipe,front disc brake 1
5 [53012-J0A2-C600 |#ifftf -2 Upper pump,front disc brake 1
6 |72309-J0A2-C600 [i#i|ZhTFHR Brake handlebar 1
7 |53001-J0A2-0200 |ZS150-48ARTHIZ) 1 (fE L) Front brake disc 1
8 |B000700108002070G | 4 7 £ #4 SLEETMS X 20 Screw m8x20 4
9 |87340-J0A2-0000 |t g5+ Rotator,speedcounter 1
87330-J0A2-0000 |7S150-48A1 % 48 Speedcounter 1
745050 PA A A A8 BRI 1) M6 X 12 (Y6 k) Bolt M6x12 1

S WARN T T I

S s T T




ONE-STOP PARTS SOLUTION /2= #:Steering post

SEREOE0E0

assemlby/front absorber shock Revisio ber Page
NO. PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY

1 |B0007001080020700 | P 7~ # [ 4L S d24TM8 X 20 Screw M8x20
2 [91301-0100-28020G |~ 4Pl p10xp28x2 Washer ¢10xp28x2
3 |71203-1377-0000 |zS125-24%h# | o Bl Upper seat ring,bearing
4 |71204-1377-0000 |ZS125-24% 7 T K Lower seat ring,bearing
5 [71201-1377-0000  |zS125-24% % |48 Upper check ring,bearing
6 |71202-1377-0000  |ZS125-24%H7& T £4F8 Lower check ring,bearing
7 [71208-1377-0000 |ZS125-24 k{722 Upper retaining bracket
8 |71209-1377-0000 |ZS125-24 T {&$#42 Lower retaining bracket
9 [71100-J0A2-000071 |ZS150-48AA ML E sk (AKX, 4 )  |Steering post assemlby

71108-J0A2-00000G

ZS150-48A %5 Al #1842

Bolt(M10x1.25%28),steering post

8 Wﬁ £5125AlF4) 75 A1 A TTIE R (ZE 2%) Adjusting nut,steering post

’1% 1107-J0A2-0000 |75 FIFERR 1 Dustproof cap

13|71101-J0A2-0000 | EZEHN Upper connecting board
14|71120-J0A2-0000 |TFiEENEIIEHES Lower connecting board and standing tube component
15|B0009701100000KOL | 10 Washer 10

16 |B000930010000000L |5H## 10 Elastic pad 10
17|B057830010003570L | /< f L #2#2:M10%1.5%35 Bolt M10x1.5x35

34100-J0A2-000071

ZS150-48A K BB =25 (780mm. 4R[)

Left front damper

34200-J0A2-000071

ZS150-48AH B =25 (780mm. 4R[E)

Right front damper

34110-J0A2-0000

ZS150-48AHI B B 251475 (PAG)

Retaining cap, front absorber shock

7110A-J0A2-000071

ZS150-48A77 Al FE A (43 R =20, R IR A AR 1)

Steering post component

Rl = ===kl kRl RN




o, SO

ONE-STOP PARTS SOLUTION Lde reflecter

SEREOE0E0

Re 0 per Page:14
No.| PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
1 [85850-J257-0000 [ZS150GY-101 2 5 % Side reflecter 2
2 |B166741106001270L |y 24 M6 X 12 (U177 Bolt M6x12 1
3 |B008180005001620L || f#i# L HEETM5 X 16 Screw M5x16 1
4 |B061700005000060L |7~ ff 12 FEMB Nut M5 1
5 |72619-J0A2-00006N |7S150-48AE &4 ¢ (s B) Cable clip,clutch 1
6 [85105-J0A2-02006N |7S150-48A FLFR£E 3k (b, #7em) Clip(upper), odometer 1
7 |85105-J0A2-00006N |ZS150-48A R 245 . (¥ 52 ) Clip, odometer 1
i 8
9
10
www. sEacubemoto.com
13
o “ 14
\ 15
@ ] 6
17
18
19

N
o




ONE-STOP PARTS SOLUTION Smeter decorative cover

SEREOE0E0

Re 0 per Page

No.| PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
1 [63758-J0A2-0100 [ZS150-48ART#4 X IEFE(S) 2%t Front windshield 1
2 |9A133-1042-013X0L | H BUZ4T (#99)ST4.2x13 Screw st4.2x13 2
3 |63716-J0A2-0100 |ZS150-48AfYFHE1Mm = (/) Meter decorative cover 1
4 163764-J0A2-0100 |ZS150-48ARITHY K ILIE T (T HERIERE)(S) |Accessories front windshield 1
5 [93010-0000-0000 |#E42EMS5 Rubber nut M5 4
6

7

8

9

10

eacubemoto.com

13

14

15

16

17

18

19




SERLCURE

ONE-STOP PARTS SOLUTION NTROL CABLE Revisio ber mage-1o
NEEOROE0 NO. PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
1 |72900-J0A2-0000 |7S150-48AHEH A 47 2% Cable,seat lock 1
2 [72700-J0A2-00000L 7S150-48AJR\ [ T4 % (ZE4%) Cable,choke 1
3 |72400-J0A2-00000L |7S150-48A7 [ T4 % (ZE4%) Cable,throttle 1
4 [72600-J0A2-00000L |ZS150-48ABE & HI R (FE 4E) Cable,clutch 1
5
6
7
8
9
10
c;% cubemoio com
- PSPPI E OO0
f 8 e
l 'd 14
| 15
: 16
17
18
19
20




ONE'STOPPARTSSOLUTION i@liCap, Vehicle/Vehicle lock

SEREOE0E0

NE 0 per Page
NO. PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
1 |91205-1042-01700L | H W £-FST4.2x17 Clip ST4.2x17
2 |9A133-1042-013X0L | B B 5T (3 ¢9)ST4.2x13 Screw ST4.2x13
3 |B008450003801420L | B K484 ST3.8x14 Screw ST3.8x14
4 163602-J0A2-000066 |ZS150-48AR 2 (17 12) Tail cap
5 |63341-J0A2-CON4A7 |ZS150-48A % %4k &5 (4 £L,6010+6008. N4#)|Cap, vehicle left part
5 |63341-J0A2-CON392 |ZS150-48A% % {47 (H #.,1530+6008, N3#) |Cap, vehicle left part
5 |63341-J0A2-CON3RU |ZS150-48A% 7 (k2% (F 7L,4521+6008, N3#) |Cap, vehicle left part
6 |B166741106002070L | % £ i #EfEM6x20(H 7%) Bolt M6x20
7 191302-0060-18090L | #i#P6x(p18%9-1.5 Flanged washer ®6xp18x9-1.5
8 |63342-H206-0100 |ZS110-26( I )ZE (k% Rubber plug,vehicle

h &ggﬂ%% NN TEAEA RN Check spring,seat lock
’1%41 73-JOAZ-0000 | B ZE2t 3y 242 Mounting,seat lock
11|41470-J0A2-0000 |EEZ 4 Seat lock
12|84200-J0A2-0000 | 5 kK JT-5e4 Ignition key
13]61110-J0A2-CO00 |34 2 4 Fuel tank cap
14|08310-1126-0000 |£ZF4ARE Keys
15/07002-J0A2-C000 |ZS150-48AZZE4(E T IR ~ HO) Vehicle lock

16

63352-J0A2-CON4A7

ZS150-48A% % £ 2% (] 7.,6010+6008, N4#)

Cap,vehicle right part

16

63352-J0A2-CON392

ZS150-48A% % £ 2% (] F.,1530+6008, N3#)

Cap,vehicle right part

16 |63352-J0A2-CON3RU | ZS150-48A% - {4 2% (% FL,4521+6008, N3#) |Cap,vehicle right part
17]6222A-0000-1200 |TEMEH(98.5%p12x@17-(2.5+3+2.5) |H shape rubber washe
18|B008180006001620L |+F #&£1 L i24TM6%16 Screw M6x16
19|B0007001050012200|GB/T70.1 A7 25T M5x12(FE54K) Screw M5x12
20|B0007001050020Z00|GB/T70.1 R /< F1E4T M5x20(F£545M) Screw M5x20

wla|Nv]alrlkrlrlrIN]RlRrRrl= =N R R R RN SN




D

>
SERCUBE

ONE-STOPPARTSSOLUTION Q)EE%&FORK ASSEMBLY/Rear absorber

SEREOE0E0

E}*_ @—E]

shock Revisio ber Page:18

NOo.| PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
1 |B061870214000060L |3 2 i 4 X HE M 14x 1.5 Nut M14x1.5 1
2 |35281-J0A2-00000L [ZS150-48AF X 4 (% 4%) Shaft,fork 1
3 |35001-J0A2-C200 |ZS150-48A%EZ:iR(FCLLITEFNEIRZ) |Protecting clip,chain 1
4 |3500A-J0A2-0000 |ZS150-48B4E% 3£ (2EIR) Upper protecting clip,chain 1
5 [91302-0060-18070L |##i #@6xp18-7(F 4%) Flanged washer 6x@18-7 1
6 |35200-J0A2-C4006N |zS150-48AF R Ak (HSIEM ~ FHLM - 0fER ~ %) |Fork assembly 1
7 |B061870210000060L | 3% 24 i S iE £EM10x1.25 Nut M10x1.25 1
8 |B061870212000060L |3 24 il S IEEEM12x1.25 Nut M12x1.25 1
9 |33300-J0A2-0500 |ZS150-48BfE = 2S(5) Rear absorber shock 1
10|B166741210005572L | ;% £ [ i€#2M10x1.25%55 Bolt M10x1.25x55 1

3 %{%@%}m ER G AR EM12x1.25x60(ZE4£9.84%) |Bolt M12x1.25%60 1

’1% 6402-0000-0100 |2 bk Chain slider 1
13]|9A114-1060-01670L | +F K m KIE£TM6x16(ch 16, FE4£8.82) [Screw M6x16 1
14

15

16

17

18

19




ONE-STOP PARTS SOLUTION Lomt fender

SEREOE0E0

PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
63127-J0A2-0000 |ZS150-48ARTHYIEH AL Reifise Left decoration cap,front fender 1
91218-1060-022T0U |31 FHIIZE LR T M6-22.3x15 Clip M6-22.3x15 2
63126-J0A2-0000 |ZS150-48ARTH4VetR 4351 = Right decoration cap,front fender 1
63104-J0A2-CON468 | ZS150-48ARTESJENT (BN ~ NA#H) Front fender 1
63104-JOA2-CON398 [ZS150-48ARTEYEA (MANABS0ZL. ~ N3#) |Front fender 2
63104-J0A2-CON3HF|ZS150-48ARTEYEMR (FRETE ~ N3#) Front fender 3

(D)
0
O

=)

18




D

>
SERCUBE

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

NT ALUMINUM WHEEL Revisio ber Page:20
NO. PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
1 |51103-J0A2-C100 |ZS150-48ARiTHESME (T 5 4£)(90/90-17/EE$1/E %) | Shoe,front wheel 1
2 [51120-J0A2-000065Q | ZS150-48ARIT4REE(2.15-17/E 28 /4T /32 % 2) |Front aluminum wheel 1
3 [51122-3J0A2-000065 |BiT4RES F 14 Main body, front aluminum wheel 1
4 [51116-0000-2000 |;HMi%t18x37%6 Oil seal 18x37x6 1
3] 5 [92102-00006301-RS | #7%6301-RS Bearing 2
6 |51108-0000-0500 |ZA&Ep31xp18x4 Supporting ring $31xd18x4 1
7 [51117-0000-B000 [t I ED18xh13.5%51 Inner bush d18xp13.5x51,Hub 1
8 |B061870212000060L | > i H 2 £M12 X 1. 25 Nut m12x1.25 1
9 |51101-J0A2-00000L | ZS150-48ARTEL /=T E(FLR) Left bush,front wheel 1
10(51181-J0A2-00000L | ZS150-48ARIT ¢ i (ZE4%) Axle front wheel 1
;% cubemoio com
Spooe oot
13
Qo f o] -
w [ 15
,,,,, B oD HE e 16
17
18
19

N
o




D

5EI|[I;IIE
ONE-STOP PARTS S0LUTION R ALUMINUM WHEEL RevisiO i’
SBEE0ROSE0 NO. PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY

1 |51203-J0A2-C100 |zS150-48AREFe4 MG H 32 74#)(110/80-17/E41/EZE) |Shoe,rear wheel 1
2 |51220-J0A2-C20065Q |ZS150-48B /5 #8ft (Fe/2.75-17/E Ze /B &+ R LT BE/F444R) |Rear aluminum wheel 1
3 [51223-3J0A2-C20065 | FF4RE F 14 Main body, rear aluminum wheel 1
4 192102-0006302-RS | 6302-RS Bearing 6302-rs 1
5 |51108-0000-0600 |Z1ZE@31xp22x4 Supporting ring 1
6 [51117-0000-B100 | #ENFTEREHNFEQ22xQ16%62 Inner bush @22x@16x62,hub 1
7 192102-0006202-RS |#fj#%6202-RS Bearing 6202-rs 1
8 |35014-J0A2-00000L | ZS150-48 A% 5 il 1 4 A4 (7 4%) Adjuster,chain 2
9 |35004-J0A2-010071 |ZS150-48BE <5 Tigd [kt (5844 ~ SRE ) |Pressing block,chain adjuster 2
10|B061870214000060L |;% £ H 8l B2 LM14x1.5 Nut m14x1.5 1

b 0PV £$ 170 eh0Byy b 7 AT B (FE 4¢%) Right bush,rear wheel 1

%51201—J0A2-6603‘0’L ZS150-A8AJ 7o 4t 45 (% 48) Left bush,rear wheel 1
13]51281-J0A2-00000L | ZS150-48A J& 56 41 ( % 4%) Axle,rear wheel 1
14|51218-0000-3300 |fE#tsE ik Buffer block,rear wheel 1
15

16

17

18

19




£ fag

SER I;IIE
ONE-STOP PARTS SOLUTION Yirear disc brake assembly Revisio ber Page
NREOR0GE0 NO. PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
1 |B008450004801320L | B X124 ST4.8%x13 Screw st4.8x13 1
2 |B166741106002570L | 3% £ HifEfEM6x25 (1Y) Bolt m6x25 2
3 |53100-J0A2-C200 |zs150-48B/ERs®! Hik(PB150. #HEFIEH THEEE) |Rear disc brake assembly 1
4 |153101-J0A2-C100 |ZS150-48Bf= 5L (0000IRSELLT i 2Bk E) |Rear brake disc 1
5 |53115-J0A2-0000 |iERERIHI 02 Rear brake switch 1
6 |53105-J0A2-0000 |[L =28 Upper main pump 1
7 153020-J0A2-0000 |FEFmE Oil pipe,disc brake 1
8 |53104-J0A2-0000 |B&%II4%H Disc brake caliper 1
9 |B166741108003070L | ;% £ HiZ 2 (M70)M10x1.25%30 Bolt M10x1.25%30 1
10
;% cubhemoto com

I oG 1ot o- oot

=
w

[EnY
N

[EnY
1

=
(e}

[EnY
~

[EnY
(oo}

=
©

N
o




Jak

ONE-STOP PARTS SOLUTION &~

SEREOE0E0

Re 0 per Page

NO.| PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
1 |55000-J0A2-00000B |ZS150-48AZE A i s (421 , E1 A bR A, 52 1 4%) | Buffer assembly 1
2 |B057820008003070B |iZ#4: M8 X 33 Bolt m8x33 4
3 [B061700008000060B |#2 )} M8 Nut m8 4
4 |55007-1126-1000 |42 ks A Lock of buffer 2
5 [55002-J0A2-0000 |4% # Chain wheel 1
6 |92102-0006204-2RS |#f 7k 6204-2RS Bearing 6204-2RS 1
7 |55005-0000-1100 |2 Aihidt 27x47x7/11 Oil seal of buffer 27x47x7/11 1
8 |55015-1219-0000  |ZZmik i Inner bush of buffer 1
9 [55001-1219-0000  |ZZst Fqk Buffer 1
10
eacubemoto.com

13

14

15

16

17

18

19

N
o




SERLCURE

ONE-STOP PARTS SOLUTION FUUFFLER Revision Number Page:24
NEEOROE0 NO. PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY

1 |18000-J0A2-180066 |ZS150-48AHE S SE AR 25 (R IEB/ZY F AR/ ) [Muffler 1
2 |B000700108002570L |GB/T70.1 4 /N 54T M8x25( 4 £¢8.84¢)  |Screw M8x25
3 |[18010-J257-0200 |ZS150GY-10HEHBHZHE Seal bush,muffler 1
4

.15

NG

v

vl 8

; 9

P |10

GELloerios oo

[

K

V14

" [15
16
17
18
19




ONE-STOP PARTS SOLUTION —CEEANER Revision Tumber Page:26
NREOR0GE0 NO. PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY

1 |16100-J0A2-0200 |ZS150-48B7jE#s(H L5k, PB150) Air cleaner 1
2 |B166741106001670L | 7= 2 HIZEEMEx16 ([U]7T) Bolt m6x16 2
3 |B0009601060000KOL | A F#6 Washer 6 2
4 |B008450004201220C | FHli# 3k F BURETST4.2x12 Screw st4.2x12 5
5 116105-J0A2-0000 |%¥)Egs5 Cap,air cleaner 1
6 |1611A-J0A2-0000 |==yEesuE a2l Core,air cleaner 1
7 116116-J0A2-0000 |==yE2841 7% Shell,air cleaner 1
8 |16114-J0A2-0000 |2 UEM Filtering net,air cleaner 1
9

10

;% cubemoio com

I ToH G HHH OO o O

13

14

15

16

17

18

19




Jak

SERCURE
ONE-STOP PARTS SOLUTION Revisio ber mage
NEEOROE0 NO. PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
1 |41100-J0A2-0000 |ZS150-48AE (R EEHA Seat 1
2 |42411-J0A2-0000 |ZS150-48AZLH4H (B4 Tidy 1
3 |41490-H418-00000C | ZS110-53 4 4 )i (2 %) Lock seat,seat 1
4 [4147G-J0A2-00006N |ZS150-48A Ji 41 i 2 SE AR (K 7 22 Seat lock mounting plate 1
5 |B061770106000060L | >~ [HiHEEEM6E (BEAL ) Nut M6 2
6 |91302-0060-18090L | F#lii Hd6x(p18%9-1.5 Flanged washer ®6x¢18x9-1.5 2
7 |B166741106001270L |24 [HHEAEM6Ex12 (JU]5) Flange boltm M6x12 2
8 |B008180005001020L |4 7% L MRETM5x 10 Screw M5x10 2
9 |B166741106001670L |7 22 HIEFM6x16 (JU15) Bolt M6x16 2
10{6222A-0000-1200 | LK H(@8.5%xp12xp17-(2.5+3+2.5) |Rubber washer (¢8.5x@12x@17-(2.5+3+2.5)| 2
» www.sgacubemoto.com

14

5. 0 0 ¢ 15

e

17

18

19

N
o




D

>
SERCUBE

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

LECTRIC PARTS

NO.| PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
1 [85174-0000-0100 |fF& Fr15A Fuse 15A 2
2 |85100-J0A2-0700 |ZS150-48B 7 Hi45(ZY150) Main cable 1
3 |B166741106001270L |¥3: 24 M #EM6Ex12 ([17) Bolt m6x12 3
4 |83210-J0A2-0300 |Z b Clip, battery 1
5 |83220-J0A2-01006N [ZS150-48B(Z-ONEF-Z%) & it 32 42 (¥n 5 28) | Bracket, battery 1
6 [83200-0000-C100 |7 T LAY/ ARIRAEY T, PITRTTROL™ Battery 1
7 |81200-7949-0000  |7ZS150-6D (GH25) £k %% (ZY150) Ignitor 1
8 |85600-J0A2-0000 |ZS150-48A[N %% (LED/2~10W) Flasher 1
9 |82290-1357-0000  |ZS125-2S(GHO2[HTI) )& 5h 4k Hi 2% Starting relay 1
10[81100-J0A2-0000  |ZS150—48A s Kk £5 [ Ignition coil 1

. B3P0 P Y AR5 % 16 Bolt m5x16 2

’1% B5500-JOAZ-0000 [ZS150-48AMII\ Horn 1
13|B166741108001270L |2 Hi#EMM8x12 (U7 Bolt m8x12 1
14]83100-J862-0000 |ZS150-6C(GH17)iEHi#s(=HIFK) |Rectifier 1
15|B166741106002570L |2 = HIMEFEM6%25 ([U17T7) Bolt M6x25 2
16183230-0000-9100 | HA#IK (12V/4AhfdEdr, 173X YTX5L-BS) Electrolyte 1
17]85107-1538-00006N | 2S125-55F H1 45 £85/4) (43 = ) Hook, main cable 1
18
19

N
o




. S
SERLCURE
ONE-STOP PARTS SOLUTION Revisio per Page: Sy
NEEOROE0 NO.| PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY

1 |31100-J0A2-11006N |ZS150-48AZEZE(FHRAR » Hy=5 ) Frame 1
2 [7117D-J0A2-00006N |ZS150-48ATF i 1K & 22 (33 52 ) Bracket,lower connecting board 1
3 |B061870108000060L |3 >4 T4 % 12 FEMS Nut M8 4
4 132303-J844-00006N | ZS150-38A K sl a4 A (B 57 22) Front suspension, engine 1
5 |B166741108007070L |k 2 [H{IB4E (JU]7X) M8x70 Bolt M8x70 2
6 [B1667411080090TOL |7: % [fij i ¥ (40Cr)M8x90 Bolt M8x90 2
7 [08216-0000-2200  [#.7¥L=250mm (JE J £&, %E3. 5mm) Tie belt L=250mm 10
8 [08216-0000-1500 |& &3LHL=123(HF) Tie belt L=123mm 1
9

10

;% cubemoio com

Spooe oot

13

14

15

16

17

18

19

N
o




i)
SERCURE

ONE-STOP PARTS SOLUTION WHOLE CHAIN CASE/CHAIN

SEREOE0E0

Re 0 per Page

No.| PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
1 [9A113-1060-0100 [+ K SkUR4TM6%10 Screw m6x10 2
2 |63342-H206-0100 [ZS110-26(11)% 1AK% Rubber plug,vehicle 2
3 |35110-J0A2-0100 |ZS150-48B -4 (2B IE) Half chain case 1
4 |26400-428H-0128 |455% (428Hx12877) Chain 1
5

6

7

8

9

10

eacubemoto.com

13

14

15

16

17

18

19




ONE-STOP PARTS SOLUTION UTPEC ASSEMBLY O umoer ~age
NEEOROE0 No.| PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY

1 |32110-J0A2-0000 |ZS150-48A%: Hif flEs M R (dE & 4) Left front pedal assembly 1

2 |32120-J0A2-0000 |ZS150-48A4 Hij IS SR (A0 & 4) Right front footpeg assembly 1

11 3 |B166741210003070L |2 = i 52 (11 70)M10x1.25%30 Bolt m10x1.25x30 4

4 |3520K-J0A2-000071|ZS150-48B 77 J& P X4 (Fa-& 4. fR1E) [Bracket,left rear pedal 1

,' 5 |3520L-J0A2-000071 |ZS150-48B 1 J& B S e (Fa-& 4. #R1E)  [Bracket,right rear pedal 1

6 |32410-J0A2-0000 |ZS150-48A%: & i B (a5 %) Left rear pedal assembly 1

7 |32420-J0A2-0000 |ZS150-48A% J& IS B (dE & 4) Right rear footpeg assembly 1

8 [B166741210003570L |GB/T16674.12124:M10x1.25x35(1V7¢, 4%) [Bolt M10x1.25x35 4

9 |B061870210000060L |7k = Hi & KR REM10 X 1. 25 Nut m10x1.25 2

10|18001-J0A2-0000 |IRERE Damping rubber bush 2

h ﬁ?uﬁﬁﬁwowmxmows.& 930:&£41/71.5) [Bush (@10x@12x¢p30x35.5) 2

’1% B166741210005070L [ % FiZ % (11170 M10 X 1. 25X 50 Bolt m10x1.25x50 1

[6] I I 13|B166741210005572L |7 % [ 842 (11 77)M10x1.25x55 Bolt m10x1.25%55 1
14
e 3 15
16
S428 0 0 Lol
0] 2] %} 18
19




D

>
SERCUBE

ONE-STOP PARTS SOLUTION LLCOT CONTROL PARTS

SEREOE0E0

Re 0 per Page:34
NO.| PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
1 [52215-J0A2-00000L | ZS150-48B Ji il & 1 5 (7 43) Torsion spring 1
2 |B061700006000060L |7 f1i2 £EM6 Nut mé 1
3 |B057830006002570L |/~ £ Sk 2 H4:M6%25 Bolt m6x25 1
4 |52100-J0A2-020071 | ZS150-48AE Flz (B D) ~ R E) Rear braking lever 1
5 [52101-J0A2-01000C | ZS150-48B 5 #5157 (R 5F) Regulating lever, rear brake 1
6 |B057830006002070L |7~ i1 Sk 2 44M6 X 20 Bolt m6x20 1
7 124400-J0A2-020071 | 75150-48A3SH B2 & (I, 4R ) Gear shift footpeg 1
8 [B008940112000000S | %t FH 4 /&l 12 Check ring 1
ok | 991301-0120-20020L [ 28 & 12 9202 Washer ¢12x@20x2 1
Ty 10|B000700108003070G | i 7 £ [E A% 3L BE4TMS X 30 Screw M8x30 1
%??Hémn W EAM Waterproof sleeve 1
1200-1256-00009X [ 7S125-70 i 5 (v I 4R) Starting arm 1
21201-J0A2-00006N |ZS150-48AE EE R AIAT Oy 52 8) Limit lever, starting arm 1
14|B166741108002070L | 2% i #2441 /X )M8x 20 Bolt M8X20 4
15 |B000930008000000L |5 P& b8 Spring washer 8 4
16 |B0009701080000K0L |GB/T97F #1p8(Z 4 140HV) washer 8 4
17
18
19

20




£ Jak

SER I;IIE
ONESTOP PARTS SOLUTION LANK Revisio ber Page
NEE0ROE0 No.| PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
62143-0000-0400 |2 (65X &9+ 7X & 11(700+20) . fitih) |Oil pipe (95x¢@9x720) 1
61100-J0A2-CIN468 [2S150-48AuhAH ([H 1. HBINE&E. N4#) Fuel tank 1
61100-J0A2-CIN398 |7S150-48A%44 (11, MANASS04L. N3#) |Fuel tank 1
61100-JOA2-CIN3HF |ZS150-48AuAH (11, Fh&iE. N3#) Fuel tank 1
B061770106000060L |22 IS FIME (BEALIA) Nut m6 4
87200-J0A2-00000C |ZS150-48ARAINAE B 2e (E4%) Fuel snesor 1
61150-J0A2-0000  |ZS150-48AJHI -6 Fuel cock 1
B166741106001270L |32 AMZAEM6 X 12 (JU]7) Bolt m6X 12 2
61267-J0A2-00006N |ZS150-48AJM 4 /& BE 4 B8 3 28 iy =2 =) Bracket, fuel tank left decoration cover 1
61277-J0A2-00006N |ZS150-48ATM4H A7 BE 4 B8 S 28 iy =2 5) Bracket, fuel tank right decoration cover 1
NTARS IR - = i) Fuel filter 1
B1667411000040701 |75 fi AR ARM6 X 40 Bolt m6 x40 2
@_gfi - 61127-1538-00000C |Hiff 4% (I JE20mm) Bush, fuel tank 2
T lf] 78] 12161119-1219-0000 WEE S5 22 B e Rear buffer rubber ring, fuel tank 2
'I.r \ P : 13]91301-0060-25020L |*F-#p& d6X & 25X 2 Washer & 6X b25X2 2
14161111-1219-0000 WA E Front buffer bush, fuel tank 2
. ? D 15161112-1538-0200 Wi G E Rear buffer bush,fuel tank 1
[29] é}é} é} %} % éﬂ [20] 16 [91402-0075-07510C|-K5# ¢ 7.5(F4£¢) clip spring ®7.5 4
17 [61302-0000-6000 A (4x@8x100. it i) Oil pipe(p4x98x100) 1
18]61302-0000-2600 i (p4xp8x150. i) Oil pipe(p4xp8x150) 1




ONE-STOP PARTS SOLUTION Sdecoration cover, fuel tank Revisio ber Page:36
SBEE0ROSE0 NO. PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
1 [9A118-1060-016700 | 3L iy 7 FaiE5TM6x 16 (4 913.5) Screw M6x16 2
2 [9A139-1060-016700 | /A KR k& M i8HEMEx16( 4 Hre8.5%5.5) |Bolt M6x16 2
3 [61131-J0A2-CON466 |ZS150-48AjM 55 ZE 211 55 (7 22 - N4#) Left decoration cover,fuel tank 1
3 [61131-J0A2-CON366 |ZS150-48A M 55 ZE 71 25 (7 2 - N3#) Left decoration cover,fuel tank 1
4 61132-10A2-CON466 |ZS150-48AMFEA 211 (1 2 - N4#) Right decoration cover,fuel tank 1
4 61132-10A2-CON366 |ZS150-48AM FE 74 2 11 (1 2 - N3#) Right decoration cover,fuel tank 1
5 |6113A-J0OA2-0000 |ZS150-48A7H 4 A2 1M 22 15 A The left decorative cover rear panel of fuel tank | 1
6 |6113B-J0A2-0000 |ZS150-48AR4H A7 35 1MH ST HR The right decorative cover rear panel of fuel tank | 1
if f_E]LT 7 |9A133-1042-013X0L | H BUZ4T (#99)ST4.2x13 Screw ST4.2x13 8
8
e
11
% 12
13
TTT 7Y 14
15
16
17
18
19




D

>
SERCUBE

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

N BRACKET Revisio ber Page
NO.| PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
1 [32281-J0A2-00000L [Z2S150-48A = 37 44 (% 4¢) Shaft,main bracket 1
2 132204-1126-0100 F IR E Damping pad,main bracket 1
3 191301-0170-23020L | F-H4E ¢ 17X $ 23X 1.5 Washer ¢17x¢23x1.5 1
4 [B008940116000000S |4l FH#4/E 16 Shaft clip ring 16 1
5 132202-J0A2-00000L |7S150-48AF ¥ R4 (F 4%) Spring,main bracket 1
6 |32200-J0A2-01006N |ZS150-48A3F: S 42 (CGF-Ah . ¥ 8) Main bracket 1
7 191113-6100-03570L | FE4575 £ S B IBAEM10 X 1. 25 X 35 Bolt M10x1.25%35 1
8 [32130-J0A2-00006N | ZS150-48A(lI =7 22 (#4352 ) side bracket 1
9 |B061770210000060L |72 % [H #A BEM10x 1. 25( B 4% 14) Nut M10x1.25 1
10]32102-J0A2-00000L | ZS150-48 A 57 485 55 (7 47) Spring,side bracket 1

cubemo

0O Ccom

W s T TR




SERLCURE

ONE-STOP PARTS SOLUTION S2r licence plate lamp

T FFes1%0 no.]  PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
1 |86700-J0A2-0000 |ZS150-48AF fHa 4T Rear licence plate lamp 1
2 [86720-0000-0000 |5 KEHEXT AT ¥.(12V/5W) bulb(12V/5W), rear licence plate lamp | 1
3
4
5
6
7
8
9
10
.$eacubemolo.com
13
14
15
16
17

r

I

I

I

I

|

I

I

I

I

1
[EnY
(oo}

=
©

N
o




D

]
SERCUBE

Jag

ONE-STOP PARTS SOLUTION S2L fender RevISio per Page:so
SBEE0ROSE0 NO. PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
1 [9A133-1042-016X0L | B R4l (At ¢ 9) ST4.2X16 Screw st4.2x16 5
2 [91205-1042-01700L | H £ FST4.2x17 Self-tapping clip st4.2x17 5
3 [63201-J0A2-0100 [7S150-48BJ5 £tk § B (102 J5 98 23%) |Front part,rear fender 1
Jtt Tt f Id'd 44 A 4 |6222A-0000-1200 | TR (d8.5X d12X & 17-(2. 5+3+2. 5) |H shape rubber washer(¢8.5x®12x¢17-(2.5+3+2.5) | 1
5 |6320B-J0A2-0000  |J5 MM (&4 Support,rear licence 1
6 [63206-J0A2-00006N [ZS150-48A /5 i i S 42 Bracket,rear licence 1
T 7 [86708-J0A2-00006N |ZS150-48A /5 AT % %E S 48 Mounting,rear licence plate lamp 1
8 |6321H-J0A2-0000  |ZS150-48AJ5 £4UE MR Hr A (PP) Rear fender inserts 1
9 [63215-J0A2-0000 |m+iveiRfe2e18 5x¢15.5x921x7(5230020-103604) K 44z | Rubber plug 918.5x®15.5xd)21x7 2
10|B166741106001670L |y 2 H1EH:M6x16 ([17) Bolt m6x16 2
S wpq%-?ﬁh W}?ﬁﬁmo X b13X b 17.5—2. 6+2. 8+2. 6) |H shape rubber washer(¢10x13x¢17.5-2.6+2.8+2.6) | 1
’1%"6"3?1‘55%'755?5-'0665’ Eﬁ?ﬁfﬁﬂ'}'ﬁ' Rubber plug,rear fender 1
13|85830-H259-0100  |7ZS110-60/5 2 5t &% Reflecter, rear 1
14
15
? 16
17
18
19

20




SERCUBE

ONE-STOP PARTS SOLUTION er fender

SEREOE0E0

Re 0 ber Page:40

NOo.| PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
1 [9A113-1060-01270L |- K i Sk RETM6Ex12(p14) Screw M6x12 3
2 |63249-J0A2-0000 |ZS150-48BN 4 Ue M (FBIR) Inner fender 1
3 |63249-J0A2-0100 |ZS150-48A P £t (B 14/R) Inner fender 1
4 16325A-J0A2-00006N |ZS150-48APY#4¥R 2 30 (14150 left upper support,Inner fender 1
5 |6325B-J0A2-00006N |2S150-48APN#4¥ 47 304 (14150 right upper support,Inner fender 1
6 |63251-J0A2-01006N |ZS150-48A P +4 e M A STk (145) left support,Inner fender 1
7 163252-J0A2-01006N |ZS150-48A P +4Ye M A7 Sk (14/5) right support,Inner fender 1
8

9

10

.$eacubemolo.com

13

14

15

16

17

18

19

N
o




D

EEI|[I;IIE
ONE-STOP PARTS SOLUTION <AL RevisiO S age
SBEE0ROSE0 NO. PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
1 (63342-H206-0100 [7S110-26 (1) ZE4k 26 it 22 Rubber plug,vehicle 2
2 |63301-J0A2-CON466 |ZS150-48AZL(llZ% (1 2 « N4#) left side cap 1
63301-J0A2-CON366 |ZS150-48AZ |2 (T 2 ~ N3#) left side cap 1
3 |63332-J0A2-CON466 |ZS150-48AHfl|Z5 (1 2 ~ N4#) right side cap 1
63332-J0A2-CON366 |ZS150-48AH (I35 (72 ~ N3#) right side cap 1
9A118-1060-016700 |# kN 7S FAIEETM6x16(5£913.5) Screw M6x16 2
91302-0060-18090L | #l 71T D6*(p18%9-1.5 Flanged washer ®6x¢@18x9-1.5 2
6222A-0000-1200 |TFMEH(98.5%912xp17-(2.5+3+2.5), =L ZAHK) |H shape rubber washer(¢8.5xp12x@17-(2.5+3+2.5) | 2

cubemoto.com

18




ONE-STOP PARTS SOLUTION OWER COMMUTATION COVER

Z
o

PART CODE

Re 0 ber Page:4

CHINESE DESCRIPTION

ENGLISH DESCRIPTION

QTY

SEREOE0E0

62502-J0A2-0300

7S150-48A K FIHLL T FE (ZY K BIHL, HBIER)

Left lower commutation cover

62503-J0A2-0300

ZS150-48AKRBINA T FIER(ZY RKENHL, EIE)

Right lower commutation cover

9A133-1042-013X0L

BHRBEET (B d9) ST4.2X13

Screw ST4.2x13

91302-0060-18090L

B0 A P6xp18%9-1.5

Flanged washer ®6x¢@18x9-1.5

9A118-1060-016700

HESL 7S A IEETME X 16 (3% 3 13.5)

Conical head hexagonal

6222A-0000-1200

TEMRE (08.5X ¢ 12X & 17- (2. 5+3+2. 5)

H shape rubber washe(¢8.5xp12x(17-(2.5+3+2.5)

62518-J0A2-03006N

ZS150-48AK ML T T BB A L4 ZY R 7 )

Engine lower guide cover left bracket

62519-J0A2-03006N

ZS150-48AKBNHL T Tl F A S ZYRBINL/ B e )

Engine lower guide cover right bracket

[EY 'S FCN NG NG FALY) [Py [N

Olo|N|o|O]|R|WIN]|F

=
o

cubemo

o.com

’ L4
S

AL I I |

=
w

[EnY
N

[EnY
1

=
(e}

[EnY
~

[EnY
(oo}

=
©

N
o




o, SO

ONE-STOP PARTS SOLUTION L2rmrest

45 71@ls]4]X0)

NE 0 per Page:44
NOo.| PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
1 [42217-J0A2-0000 |ZS150-48B7 i kT (SEIE) Rear armrest 1
2 [9A118-1080-030700 |4k P 75 FIR4TM8x30 (HEp17) Screw M8x30 4
3 |6222A-0000-2200 | LMt (013X & 17X &26-3+4+3. KIRJK) [H shape rubber washe(p13x@p17x(26-3+4+3)| 4
4 142218-J0A2-0000 |ZS150-48B4 J& kT (SE1R) Right bracket, rear cargo 1
5 [91302-0080-23120L |#121#@8x(p23x11.5-2 Flanged washer ¢8x23x11.5-2 4
6
[RRR] :
8
9
0000 10
& ;% cubhemoto com
00 ] b Ak
5] 13
14
15
16
17
18
19

N
o




- 2
SERCUBE

ONE-STOP PARTS SOLUTION Shicle tools Revisio ber Page:4
SRREORNEE NO. PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY

1 |06000-1126-C100 [2S125-2( I )RE% T (B4R O&5/E) Vehicle tools 1
2
3
4

) 5

l 6

; 7

I 8

| 9

=
w

[EnY
N

{ myve—re
== _

D :

p
B

D)

i

()

SD

B

O

©

O

©

B

[EnY
a1

r
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
L

=

(e}

[EnY
~

[EnY
(oo}

=
©

N
o




Jak

SERCURE
ONE-STOP PARTS SOLUTION Revisio i L
iy No.|  PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
1 |630EF-J0A2-0100 |7S150-48B/: ik KRk (Z—one-S) Label,vehicle left part cap 1
2 |630EG-J0A2-0100 |ZS150-48BH % {4 2% 7K (Z-0ne-S) Label,vehicle right part cap 1
VY Z-onNES | 3 |630FE-JOA2-0000 |ZS150-48A1{Y 3% 5E 3511 & Frhe Label,meter decoration cover 1
3] 4 1630JG-JOA2-0000 |ZS150-4875 RI4E b BB /K S RIG Crystal label,steering post upper connecting board | 1
V  Z-oNES ) 5 [63024-J0A2-C290 |ZS150-48Afllz547:k5(Z-ONE S, K&#7) [Labelside cap 2
6 [63021-J0A2-0000 |ZS150-48AmFEFRIH(ERE) Crystal label,fuel tank 2
XX ZONEZS SIEAS 7 |63005-30A2-C000  [ZS150-48A %5 i & bRl (%) Label,notes for driving 1
8 |630ED-JOA2-C000 |ZS150-48A%GSHRIE (L) Tire parameter label 1
= 9 |630EO-JOA2-1200 |ZS150-48ART4 KB I 1E(2#) Label,Front windshield 1
T . n Z NS A=A 10]63216-0000-C100 |j& PUEFARE(ZSR. A1) Label,rear fender 1
g%ﬁi\l.f‘»% cubemoto.com

4= * 13

14

o) 15

16

17

18

19

N
o




